



AAMA/NWWDA 101/I.S.2-97
TEST REPORT SUMMARY

Rendered to:

STARLINE INDUSTRIES

**TYPE: Aluminum Horizontal Sliding Window (OXO)
Series/ Model 100**

Title of Test Rating	Results HS-C60 108 x 64
Overall Design Pressure	+/- 60psf
Operating Force	9 lb max.
Air Infiltration	0.18 cfm/ft ²
Water Resistance	10.00 psf
Structural Test Pressure	+/- 90.0 psf
Deglazing	Passed
Forced Entry Resistance	Grade 10

Reference should be made to Report No. 01-38720.01 for complete test specimen description and data.

For Architectural Testing:


Technician

Chad R. Luckenbaugh

CRL: nlb
Architectural Testing